
Utah State University Utah State University 

DigitalCommons@USU DigitalCommons@USU 

Reports Utah Water Research Laboratory 

January 1976 

Evaluation of the Addition of Granular Media Filtration to Evaluation of the Addition of Granular Media Filtration to 

Wastewater Treatment Plants to Meet New Standards Wastewater Treatment Plants to Meet New Standards 

Madhusudan M. Dawda 

M. L. Davidson 

E. J. Middlebrooks 

Follow this and additional works at: https://digitalcommons.usu.edu/water_rep 

 Part of the Civil and Environmental Engineering Commons, and the Water Resource Management 

Commons 

Recommended Citation Recommended Citation 
Dawda, Madhusudan M.; Davidson, M. L.; and Middlebrooks, E. J., "Evaluation of the Addition of Granular 
[...]
1. The substance or substances to be re­
moved. 

2. The required removal efficiency of the 
unit. 

3. Disposal of the substance or substances to 
be removed. 

4. The economic feasibility (Kreissl, 1974, 
Tchobanoglous, 1970). 

3 

As mentioned earlier, various tertiary treatment' 
methods such as granular media filtration, activated 
carbon adsorption, microstrainers, polishing lagoons, 
etc., have so far been studied to upgrade secondary 
effluents. Of the various methods available for 
tertiary treatment, granular media filtration has 
found the most application in large works (Tebbutt, 
1971). Different types of filters such as mixed media 
beds with uni-size or graded media and upflow units 
have been studied to accomplish more efficient 
operation. In many cases, however, the conventional 
downflow unit is used because of its simplicity 
(Tebbutt, 1971). A moving bed filter has been tested 
at East Hyde Works of Luton County Borough 
(Holding, 1972) but final results are not available. 

Filter Design 

The design of the filter is said to be optimum 
when available head is exhausted exactly at the time 
the suspended solids in the effluent are in excess of 
the desired effluent quality (Baumann and Huang, 
1974). Due to interdependency of the process vari­
ables, it is impossible to arrive at an optimum design 
(Baumann and Huang, 1974). At present no mathe­
matical model is available that would lead to 
optimum tertiary filter design (Baumann and Huang, 
1974). Hence, one must rely on pilot-plant test data 
to arrive at the most efficient filter design for the 
wastewater tested (Baumann and Huang, 1974; 
Kreissl, 1974; Tebbutt, 1971). 

Filtration 

A conventional single medium sand filter 
normally is not very efficient for upgrading secondary 
effluent; however, intermittent sand filtration has 
been found effective and economical for smaller 
systems (Marshall and Middlebrooks, 1974). If 
secondary effluent is passed through a conventional 
single medium, graded sand filter, most of the 
suspended solids will be removed at the surface of the 
medium (Baumann and Huang, 1974). This will cause 
the headloss to increase very rapidly across the 
medium and the whole depth of the bed will not be 
utilized for suspended solids removal (Baumann and 
Huang, 1974). Efficient filtration can be achieved if a 
large portion of the filter bed depth is utilized for 
suspended solids removal (Baumann and Huang, 



1974; Shell and Burns, 1973). This is known as "in 
depth" filtration. "In depth" filtration could be 
achieved by fIltering first through coarse medium and 
then through progressively finer medium (Holding, 
1972). This will permit long filter cycles because the 
headloss increase is relatively uniform due to the 
uniform distribution of suspended solids throughout 
the bed depth (Holding, 1972). Thus, a dual media 
bed (coarse anthracite over fine sand) would increase 
the capacity of the filter due to "in depth" filtration, 
allowing longer fIlter cycles and making more 
efficient use of the filter bed (Baumann and Huang, 
1974). Laboratory, pilot-plant scale and full plant 
scale results have shown that dual media filters are 
more efficient than single medium fIlters made with 
either of those media (Conley, 1961). Other literature 
(Cleasby and Sejkora, 1975; Phillips and Shell, 1969) 
also reported dual media filters to be more effective 
than conventional single medium sand fIlters. 

Backwashing, An Importan t Aspect 
of Filtration 

An important consideration in the design of 
granular media filter is the periodic backwashing of 
the filter which is necessary to remove the solids 
entrained within the fIlter bed during the filter cycle. 
As filtration progresses, suspended solids in the 
iinfluent are removed within the bed which 
progressively clog the pores within the filter medium 
and cause increases in headloss. Hence, the frequency 
of backwash will depend on the hydraulic loading 
rate and the quality of influent. "In depth" filtration 
is very desirable for efficient operation, but the 
subsequent formation of slimes on the media is a 
problem (Shell and Burns, 1973). These biological 
slimes would tend to accumulate throughout most of 
the bed depth because of the pattern of suspended 
solids removal and also because the media acts as a 
flooded biological filter (Shell and Burns, 1973). 
Mixing of chlorine or other disinfectants with the 
filter influent may control the biological growth. 
Secondly, there is a tendency for suspended solids to 
stick to the filter media due tq the nature of the 
particles in wastewater effluents (Holding, 1972; 
Kreissl, 1974). These two conditions require a very 
efficient method of backwashing. Filters treating 
wastewater cannot be backwashed using the same 
methods as those applied for the filters treating 
potable water. 

Efficient backwashing of the filter is very 
important because inadequate removal of the filtered 
suspended solids will cause progressive increase of 
clean bed headloss, consequently reducing the time of 
filter cycle, perhaps to a point where complete 
removal of media will be necessary for thorough 
cleaning (Holding, 1972). Vigorous agitation of filter 
media by air scour along with water backwash has 
proven to be the most successful method of back-

4 

washing the filter which treats water containing 
biodegradable organics (Holding, 1972; Shell and 
Burns, 1973). Compressed air is first introduced 
through symmetrically placed nozzles at the bottom 
of the media at a rate which is sufficient to achieve 
complete upset and scour the media. This is followed 
by water backwash to carry away loosened particles. 
Wa ter backwash rate is quite high, normally 5 to 6 
times the normal filtration rate, expanding the bed 
considerably, thus producing greater voids for 
efficient removal of the solids. Efficiency of back­
wash could be greatly increased by using a pulsed 
system of air scour (Holding, 1972). This is due to 
the fact that initially introduced air will follow the 
least resistant path, i.e. least clogged areas. A pulsed 
system uses intermittent air scour which allows the 
disturbed bed to settle before another air scour cycle 
occurs. Thus alternation of the air scour/rest cycle 
would result in an effective separation of entrained 
particles from the filter media. 

The volume of wash water required is also an 
important consideration in the filter design. 
Normally, the filter effl uent itself is used for back­
washing the filter media. The percentage of filtered 
water required for backwashing is directly related to 
the required efficiency of the filter (Holding, 1972) .. 
Backwash water requirements are usually less than 
three to four percent of the filtered water. 

Previous Filtration Investigations 

Tebbutt (1971) conducted a filtration study on 
bacteria bed effluent. Three 89 mm (0.29 ft) dia­
meter x 600 mm (1.97 ft) depth filter columns were 
used for this pilot-plant study at the University of 
Birmingham, Birmingham, England. Several different 
media were tried with different hydraulic loading 
rates. The main object of the study was to reduce 
BODs and suspended solids. Influent suspended 
solids concentrations throughout the test were 30 to 
40 mg/I. For all the media examined, the fIltration 
rate did not affect suspended solids removal over the 
range of 100-600 m3 m-2d-1 (1.71 - 10.23 gpm/ft2) 
hydraulic loading rates. Suspended solids removal 
ranged from 38 to 70 percent during the tests. A fine 
sand (0.5 - 1.0 mm effective size) bed nor a dual 
media (anthracite coal over sand) bed offered any 
significant improvement in suspended solids removal 
over an anthracite bed of 1.0 -2.5 mm effective size. 
Anthracite medium did not prove to be any better 
than similar grain size sand for suspended solids 
removal. The author recommended at least a 12-
month study on any laboratory or pilot-scale tertiary 
treatment installation -because of the variable quality 
of wastewater influent. 

Tchobanoglous (1970) conducted a study on 
tertiary filtration on activated sludge effluent at the 
Palo Alto wastewater treatment plant. A single 



medium sand filter, a dual media (anthracite coal and 
sand) filter, and a multimedia (anthracite coal, sand, 
and garnet) filter were used in this pilot-plant study. 
The main purpose was to study the effects of 
different sizes and different depths of filter media 
and filtration rate on suspended solids removal. Based 
on this study, the author concluded that in the design 
of single medium filters, the two most important 
variables appear to be the size of the filter medium 
and whether or not chemicals are added to the filter 
influent. He inferred that most dual media and 
multimedia filter beds as presently designed, do not 
utilize the full bed depth effectively. The study 
indicated that the suspended solids removal efficiency 
without chemical addition is primarily a function of 
grain size and bed depth. Turbidity breakthroughs 
were not observed within the headloss range of 8 to 
10ft (2.44 to 3.05 m). Polyelectrolytes could be 
added to filter influent to achieve different degrees of 
suspended solids removal (Tchobanoglous, 1970). 

Baumann and Huang (1974) conducted one of 
the most complete studies on tertiary filtration of 
wastewater. The study was undertaken at the Ames, 

5 

Iowa, Pollution Control Plant, on standard rate 
trickling ftlter plant effluent. The pilot-plant con­
sisted of three sets of filters, each containing four 
filter cells. The filters were 4 inches (10.16 cm) in 
diameter and in each set the four filters were 
provided for different depths of media (1 inch, 5 
inches, 14 inches, and 24 inches) (2.54, 12.70, 35.56, 
and 60.96 cm). Anthracite coal and silica sand were 
used as filter media. The object of the study was to 
compare the operating characteristics of single med­
ium filters with dual media filters and to examine the 
effects of media size and hydraulic loading rate on 
filtration. The study demonstrated selection 
procedures for the size and depth of filter media. 
High hydraulic loading rate did not significantly 
affect filtrate quality, and the suspended solids 
accumulations within the filter bed had a direct 
bearing on headloss development. The authors sug­
gested a pilot-plant operation before designing a 
tertiary filter plant because of variations in the 
quality of filter influent. A granular media filter plant 
could be designed as an efficient method of tertiary 
treatment on the basis of data collected from pilot 
plant operation (Baumann and Huang, 1974). 





EQUIPMENT AND EXPERIMENTAL PROCEDURES 

Central Weber Wastewater Treatment Plant 
influent consists of a mixture of domestic waste­
water, storm water, feedlot waste, irrigation runoff, 
railroad yard waste, dairy waste and an assortment of 
industries. The raw wastewater receives preliminary 
treatment (three mechanically cleaned bar screens 
and three mechanically cleaned grit chambers) before 
it is pumped by raw wastewater pumps to the 
primary treatment units. The primary treatment 
process consists of three circular tanks 140 ft (42.67 
m) in diameter having 8.5 ft (2.59 m) side wall depth. 
The primary sedimentation tanks provide 1 to 1 ~ 
hours of detention time depending on the quantity of 
wastewater being treated. Effluent from the primary 
sedimentation tanks flows to the secondary treatment 
units. Twelve standard rate trickling filters with 
rotary distributors serve as the biological treatment 
process. These are circular tanks 230 ft (70.10 m) in 
diameter with 5.25 ft (1.60 m) side wall depth which 
are filled with standard sized rocks. Trickling filter 
effluent then flows to the secondary sedimentation 
tanks after being chlorinated. Three circular tanks 140 
(t (42.67 m) in diameter with 8.5 ft (2.59 m) side wall 
depth are used to settle out humus from the 
secondary biological treatment and to allow sufficient 
chlorine contact time. The secondary sedimentation 
tanks also provide 1 to 1 ~ hour detention time and 
the effluent is discharged into the Weber River. 
Settled humus from the secondary sedimentation 
tanks is recirculated into the plant. Primary settled 
sludge is dewatered by vacuum filtration. Part of the 
Weber River water downstream of the outfall point is 
used for irrigation purposes. 

Experimental Apparatus 

The pilot SVG filter was installed at the 
treatment plant to evaluate its performance as a 
means of polishing the secondary effluent (Figures 1 
and 2). The filter is a dual media, gravity flow unit 
with a self contained automatic backwashing system. -
On automatic operation, the fIlter backwashes when 
the headloss across the fIlter media reaches a preset 
maximum headloss level. When the filtered water in 
the backwash storage compartment reaches a level set 
by a .low level probe, the backwash cycle terminates 
and the filter cycle starts again through a clean filter 
bed. 

7 

The pilot filter is composed of a 4 feet (1.22 m) 
diameter tank containing a filter compartment, a 
collection chamber and a storage compartment which 
are interconnected through pipe and valve arrange­
ments. The fIlter compartment contained filter media 
consisting of 1 foot (0.30 m) of anthracite coal 
(effective size 1.1 0 mm, uniformity coefficient 1.60, 
and specific gravity 1.5) overlying 1 foot (0.30 m) of 
sand (effective size 0.40 mm, uniformity coefficient 
1.50, and specific gravity 2.5) (Figure 3). Filtered 
water from the filter compartment passes into the 
collection chamber through a drainage assembly. 
Eimco FlexKleen nozzles are used as underdrain 
distributors which are designed to eliminate the 
necessity of a gravel supporting bed by preventing 
filter media carry-over into the filtered effluent. The 
backwash storage compartment stores enough filtered 
water for backwash purposes, letting the excess out 
through the effluent pipe. 

To help determine the total headloss through 
the filter media and at various depths of the filter 
media, seven headloss gages are attached at different 
points in the filter. Headloss gage number 1 is located 
3~ inches (8.89 cm) below the bottom of the filter 
bed. Headloss gage number 2 is located 7 inches 
(17.78 cm) above the bottom of the filter bed. The 
others are tapped at 7 inches (17.78 cm) center­
to-cen ter, above gage number 2, and two of the gages 
are above the filter media. 

Filter Cycle (Refer to 
Figures 1 and 2) 

At the start of a fIlter cycle, the three way valve 
is positioned with the influent open and backwash 
closed. The isolation valve is open, the air inlet valve 
and the drain valve are closed. A small fraction of the 
plant effluent is pumped from the secondary sedi­
mentation tank to the top of the fIlter tank into a 
splitter box. Adjustment of a weir inside the splitter 
box admits a predetermined amount of wastewater 
into the influent pipe and the remaining flows into 
the overflow pipe to waste. Wastewater entering the 
influent pipe is conveyed into the fIltering compart­
ment through the influent portion of the three way 
valve. Wastewater is filtered through the filter media 
and then passes through the drainage assembly into 



the collection chamber. The transfer pipe, which is 
equipped with an automatic isolation valve, connects 
the collection chamber and the storage compartment. 
The automatic isolation valve allows isolation of the 
filter media during the air backwash, thus preventing 
the loss of media. Filtered water from the collection 
chamber goes to the storage compartment through 
the transfer pipe. The storage compartment lets the 
excess filtered water out through an outlet box into 
the eft1uent pipe. When wastewater is being filtered, 
the headloss through the filter bed increases due to 
clogging of pores in the media by solids in the 
wastewater. Headloss gages mounted on the outside 
of the filter tank show the headloss at different 